WESTIN

| NSTALLATI ON I NSTRUCTI

WJ2 Front StutWwWhygtAndukwplelr
APPLI CATI ON:
20@2M18 Jeep Wrangler JK

2018 And Up Jeep Wrangler JL (St
PART NUMBER:
538000 5,00598,0029%8,0 03%3,0 04,0 05,0 0%5%D ,
5007 8B,008%
CONTENT
I TEM QUANTI TY DESCRI PTI ON TOOLS NEEPEI
1 1 FRONT BUMPER ASSEMBLY PRY TOOLU
2 LED MOUNTI NG TAB (ONLY BNOCREBRDIWI)ITBHMM ISOCHKET
3 4 M6 BUTTON HEAD SCREW ( ONL ¥8 0 NZE.,U DESDMMI WRE NJOH
80055 ;808 8%9
4 4 M6 SERRATED FLANGE NUT ( ONLS8Y0D 0 2NsC L UWbbmBviM V8IOTCH] EST
80055-80&89%)
5 8 M10 FLAT WASHER (BLACK Z| NC§gMM WREN|CH
6 8 M10 SPLIT LOCK WASHER (BLACK RAMNCHET
7 4 M10 HEX HEAD CAP SCREW (BLAGKLLEINNGYRENC
8 4 M10 HEX NUT (BLACK ZI NC)) 7MM SOCKHT
9 (4) (124 HEX NUT (BEAGKI|IdItINNChas 8 morle than Stupby
10 (4) (18MALL M4 FLAT WASHER FUBILACK Ea&NCB more tha
Stubby
11 (4) (1®M4) SPLIT LOCK WASHERF@BIDAGK hZaIsN®) more t han
Stubby
12 4 M4 SHORT BUTTON HEAD SCREW (|[BLACK ZI NC
13 M4 LONG BUTTON HEAD SCREW (BLACK ZI NC) (On|l vy
580038,004%-805%)
14 8 NYLON SPACER (Onl y8 0iOn3cs,0 0>¢%-8&05%H) 59
15 RUBBER GROMMET (On8 0 u%-&&0%%)xh 59
16 8 LARGE M4 FLAT WASHER
ANTFSEI ZE LUBRI CANT MUST BE USED ON ALL STAINLESS STEEL FASTENERP T
[FuLL wi
I TEM 1 (B¢LL BAR) | TE 2
PROCEDURE
1.Remove contents from box, verify if all parts | ist|led
Carefully readi msadr waotdieoss almelf @adé attempting inst alll
Failure to i1 dentify damage before installation couyl d

WESTIN

P.N.: 759800ReVvE

Westin Automotive Products, Inc.
320 W. Covina Blvd
San Dimas, Ca. 91773

ECO #: W32

Thank you for choosing Westin products
for additional installation assistance please call
Customer Service (800) 798346

1 www.westinautomotive.com

DATE: 3/15/2018



2.Remove Stock Bumper

a.Remove plastic valence WondeUseathphrygct ooy ftoomt mow

b.Di sconnect all el ectrical connections to the stolck
c.Remove the eight bolts fastefiigug et le stock bumpef
Not e: For JL, the Support BracketteBdlitguorer dach si de| wi

AN ZANVANZ) J
- .

L ) 6 (5]
' o © o
E o
0N =
Fig = Remove eight bolts f[ oSN/ |||1di
QN
3.Loosely install front bumper ass&mbadagc drildiumBeodth@ Dr h & ¢
si de sHhiogwnr ei.sn Ri gght3en M1@BSHddrsdware to 30
4. Il nstall winch per winch manufacturerds instructi on|s.
Fig 2 Fig 3
Fig 4
WEST-N Westin Automotive Products, Inc. Thank you for choosing Westin products
I 2263] VE\)/i'n%OsVI?:z lea\id773 for additional installation assistance please call
T Customer Service (800) 798346
2 www.westinautomotive.com
DATE: 3/15/2018

P.N.: 759800ReVvE ECO #: W32



